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IX-UC2001/2002/2003 Test Report "TR-18060-01EN

1. Purpose
To evaluate the performance of IX-UC series Connector in accordance with PRS-2507.

2. Specimen
(1) IX-UC2001 RECEPTACLE MID MOUNT TYPE  (Part No. 30113-024E-01)
(2) IX-UC2002 RECEPTACLE MID MOUNT TYPE  (Part No. 30114-024E-01)
(3) IX-UC2003 RECEPTACLE MID MOUNT TYPE  (Part No. 30115-024E-01)

3. Test Sequence
All the evaluations were performed in accordance with Table 1.Test Sequence.

4. Result

See the data, Graph 1 to 27. For the details of the testing conditions and requirements, see PRS-2507.
The “n” in the tables show the number of measurement points.

5. Conclusion
All the specimens met the requirements of PRS-2507.
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Table1 Test Sequence and Sample Quantity

Group
Test Item
A B C D E F G H J K

Contact resistance 2,8 1,3 1,5 1,3 1,5 1,3 1,3
Insulation resistance 3.9 2,6 2,6
Dielectric withstanding 440 37 37
voltage
Temperature rising 1
Mating force 1,7
Unmating force 5,11
Durability 6
Vibration 2
Thermal shock 4
High temperature life 2
Cyclic temperature and humidity 4
Salt water spray 2
Mixed flowing gas 2
Solder ability 1
Soldering heat resistance 1

. . 5 5 5 5 5 5 5 5 5 5
Specimen quantity.

pcs. | pcs. | pes. | pes. | pes. | pes. | pes. | pes. | pes. | pes.

PNumbers indicate sequence in which tests are performed.
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Group Contents of measurement Spec. Unit | Qly n Daa Judge.
AVE. MAX. MN. | s | xas
A |Temperature rising
30113 After test AT 30 MAX - 13.8 Max. PASS
30114 Afer test AT 30 MAX. [ C 5 - 12.9 Max. PASS
30115 Afer test AT 30 MAX - 121 Max. PASS
B |Durability
Contactresistance
30113 Initial 40 MAX. 120 31,53 35.0 28.1 1.99 37.50 PASS
After 10000 cycles 50 MAX. 34.57 37.0 320 1.49 39.04 PASS
30114 Initial 40 MAX. m |5 | 120 30.88 34.0 28.0 1.73 36.07 PASS
After 10000 cycles 50 MAX. 36.51 38.9 34.2 1.34 40.53 PASS
30115 Initial 40 MAX. 120 32.10 331 30.7 0.98 35.04 PASS
After 10000 cycles 50 MAX. 3512 36.9 34.2 1.17 38.63 PASS
Mating force
30113 Initial 20 MAX. 5 MIN. ) 12.64 11.1 11.9 - - PASS
After 10000 cycles 9.41 85 9.1 - - PASS
30114 Inital 20 MAX. 5 MIN. N 5 i 13.01 13.6 12.3 - - PASS
After 10000 cycles 8.78 8.9 85 - - PASS
30115 Inital 20 MAX. 5 MIN. i 12.70 13.0 12.4 - - PASS
After 10000 cycles 9.33 9.9 8.9 - - PASS
Unmating force
Inital 20 MAX. 8 MIN. 13.82 12.6 13.2 - - PASS
30113 After 10000 cycles 20 MAX. 6 MIN. | 9.11 8.4 8.8 - - PASS
Inital 20 MAX. 8 MIN. 13.41 14.8 12.6 - - PASS
sond Afer 10000 cycles 20 MAX. 6 MIN. N 5 ) 8.62 90 83 N N PASS
2011 Inital 20 MAX. 8 MIN. 1313 134 12.8 - - PASS
° After 10000 cycles 20 MAX. 6 MIN. ’ 9.04 9.5 8.3 - - PASS
Insulation resistance
30113 Initial 100 MIN. i 100 Min. PASS
Afer test 100 MIN. 100 Min. PASS
Initial 100 MIN. 100 Min. PASS
314 Afer test 100 | M 0| 100 Min. PASS
30115 Initial 100 MIN. ) 100 Min. PASS
Afer test 100 MIN. 100 Min. PASS
Dielectric withstanding voltage
Initial No abnormality PASS
some Afer test No abnormalities such ) No abnormality PASS
Inital as creeping discharge, No abnormality PASS
30114 . - 5 - -
After test flashover, insulator No abnormality PASS
30115 Inital breakdown occur. ) No abnormality PASS
After test No abnormality PASS
Appearance
30113 After test No abnormality adversely| - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 Afeer test shall oceur. - 5 - No abnormality PASS
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C  |Vibraton
Confactresistance
Inital 40 MAX. 31.18 33.8 27.3 1.52 35.74 PASS
30113 120
After test 50 MAX. 33.85 38.7 30.1 1.91 39.57 PASS
Inital 40
30114 nial MAX. 0 5 120 31.81 36.9 27.2 1.88 37.46 PASS
After test 50 MAX. 34.38 38.8 31.9 1.75 39.64 PASS
Inital 40 MAX. 31.96 334 30.6 0.62 33.82 PASS
30115 120
After test 50 MAX. 32.91 343 31.3 0.66 34.89 PASS
Electrical discontinuity
30113 During test 1 MAX.] ps 5 - No discontinuity PASS
30114 During test 1 MAX.| us 5 - No discontinuity PASS
30115 During test 1 MAX.| us 5 - No discontinuity PASS
Appearance
30113 After test No abnormality adversely| - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 Afer test shall occur. _ 5 _ No abnormaly DASS
D [Thermal shock
Contactresistance
30113 Inital 40 MAX. 120 31.44 34.0 29.0 1.51 35.97 PASS
After test 50 MAX. 35.31 37.9 33.0 1.40 39.51 PASS
Inital 40 MAX. 32.62 349 30.1 1.36 36.70 PASS
30114 mQ 5 120
After test 50 MAX. 34.53 37.0 320 1.49 39.00 PASS
20115 Inital 40 MAX. 120 3247 33.9 31.5 0.80 34.87 PASS
After test 50 MAX. 36.15 37.7 35.2 0.75 38.40 PASS
Insulation resistance
30113 Inital 100 MIN. i 100 Min. PASS
After test 100 MIN. 100 Min. PASS
Inital 100 MIN. 100 Min. PASS
30114 MQ | 5 -
After test 100 MIN. 100 Min. PASS
Inital 100 MIN. 100 Min. PASS
30115 -
After test 100 MIN. 100 Min. PASS
Dielectric withstanding voltage
30113 Initial No abnormality No abnormality PASS
After test No abnormality ’ No abnormality PASS
30114 Initial No abnormality ) 5 No abnormality PASS
After test No abnormality i No abnormality PASS
30115 Initial No abnormality No abnormality PASS
After test No abnormality No abnormality PASS
Appearance
30113 After test No abnormality adversely| - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 After test shall occur. - 5 - No abnormality PASS
E High temperature life
Confactresistance
Inital 40 MAX. 33.46 35.5 316 1.1 36.79 PASS
30113 120
After test 50 MAX. 36.59 38.5 348 1.07 39.80 PASS
Inital 40 . . X . . .
30114 nial MAX o 5 120 32.79 36.0 30.2 1.69 37.86 PASS
After test 50 MAX. 36.49 39.9 33.1 2.02 42.55 PASS
Inital 40 MAX. 32.10 33.6 30.8 0.86 34.68 PASS
30115 120
After test 50 MAX. 35.63 36.7 34.1 0.86 38.21 PASS
Appearance
30113 After test No abnormality adversely | - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 After test shall occur. - 5 - No abnormality PASS
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F Cyclic temperature and humidity
Contactresistance
Inital 40 MAX. 31.80 33.8 29.0 1.18 35.33 PASS
30113 After test 50 MAX. 120 32.93 35.3 30.0 1.23 36.61 PASS
Inital 40 MAX. 31.65 33.9 281 143 35.93 PASS
30114 mQ 5 120
After test 50 MAX. 34.24 38.0 31.7 1.48 38.68 PASS
3011 Inital 40 MAX. 120 32.25 33.7 30.7 0.67 34.26 PASS
° After test 50 MAX. 33.39 35.3 311 0.80 35.79 PASS
Insulation resistance
Inital 100 MIN. 100 Min. PASS
30113 -
After test 100 MIN. 100 Min. PASS
20114 Inital 100 MIN. va | s ) 100 Min. PASS
After test 100 MIN. 100 Min. PASS
30115 Inital 100 MIN. i 100 Min. PASS
After test 100 MIN. 100 Min. PASS
Dielectric withstanding voltage
Initial No abnormality No abnormality PASS
son3 After test No abnormality i No abnormality PASS
30114 Initial No abnormality ) 5 ) No abnormality PASS
After test No abnormality No abnormality PASS
30115 Initial No abnormality ) No abnormality PASS
After test No abnormality No abnormality PASS
Appearance
30113 After test No abnormality adversely | - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 Afeer fest shall occur. - 5 - No abnormality PASS
G [Saltwater spray
Confact resistance
Inital 40 MAX. 31.15 33.6 28.0 1.24 34.86 PASS
30113 120
After test 50 MAX. 3497 38.0 32.6 1.24 38.68 PASS
30114 Inital 40 MAX. 0 5 120 31.77 35.9 28.2 1.58 36.51 PASS
After test 50 MAX. 34.93 38.8 31.5 1.56 39.60 PASS
Inital 40 MAX. 31.60 33.9 30.1 0.71 33.73 PASS
30115 120
After test 50 MAX. 34.25 36.5 31.5 0.94 37.07 PASS
Appearance
30113 After test No abnormality adversely| - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 After test shall occur. - 5 - No abnormality PASS
H  [Mixed flowing gas
Contactresistance
20113 Inital 40 MAX. 12 30.44 32.7 27.0 1.29 34.30 PASS
After test 50 MAX. 34.07 38.9 31.9 1.78 39.42 PASS
Inital 40 MAX. 31.20 36.6 27.0 2.03 37.30 PASS
30114 mQ 5 120
After test 50 MAX. 33.75 36.8 31.9 1.19 37.33 PASS
30115 Inital 40 MAX. 120 31.05 32.7 30.1 0.63 32.94 PASS
After test 50 MAX. 33.26 35.3 31.8 0.78 35.60 PASS
Appearance
30113 After test No abnormality adversely| - 5 - No abnormality PASS
30114 After test affecting the performance | - 5 - No abnormality PASS
30115 After test shall occur. - s - No abnormality PASS
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J |Solder ability
Solder wetiing area
30113 Afer test 95 MIN| % | 10 | - 95 MIN. PASS
30114 Afer test 95 MIN| % | 10 | - 95 MIN. PASS
30115 Afer test 95 MIN| % | 10 | - 95 MIN. PASS
K |Resistance to refow soldering heat
Appearance
30113 Afler test No deformation or defect | - 5 - No abnormality PASS
30114 Afeer test adversely affecting the - 5 - No abnormality PASS
30115 After test performance occur. - 5 - No abnormality PASS
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